
NPDES Permit Number: ID-002285-3
Date: June 18, 1999
Public Notice Expiration Date: July 23, 1999
Technical Contact: Carla Fisher 206/553-1756 or 

1-800-424-4372 (within Region 10)
fisher.carla@epa.gov

The U.S. Environmental Protection Agency (EPA)
Proposes to Reissue a Wastewater Discharge Permit to:

City of Coeur d’Alene Wastewater Facility
710 Mullan Avenue

Coeur d’Alene, Idaho 83814

and
the State of Idaho proposes to Certify the Permit

EPA Proposes NPDES Permit Reissuance
EPA proposes to reissue a National Pollutant Discharge Elimination System (NPDES)
permit to the City of Coeur d’Alene Wastewater Facility.  The draft permit sets
conditions on the discharge of pollutants from the City’s waste water treatment plant to
[...]
Federal regulations at 40 CFR 122.41(e) require permittees to properly
operate and maintain their facilities, including “adequate laboratory controls
and appropriate quality assurance procedures.”  To implement this
requirement, the draft permit requires that the City develop a Quality
Assurance Plan to ensure that monitoring data are accurate and to explain
data anomalies if they occur.  Coeur d’Alene is required implement the plan
within 120 days of the effective date of the draft permit.  The Quality
Assurance Plan must include standard operating procedures the City must
follow for collecting, handling, storing and shipping samples, laboratory
analysis, and data reporting.

B. Operation & Maintenance Plan

Section 402 of the Clean Water Act and federal regulations 40 CFR
122.44(k)(2) and (3) authorize EPA to require best management practices,
or BMPs, in NPDES permits.  BMPs are measures for controlling the
generation of pollutants and their release to waterways.  For municipal
facilities, these measures are typically included in the facility’s Operation &
Maintenance (O&M) plan.  These measures are important tools for waste
minimization and pollution prevention.

The draft permit requires the City of Coeur d’Alene to incorporate
appropriate BMPs into their O&M plan within 180 days of permit issuance. 



14

Specifically, the City must consider spill prevention and control, optimization
of chlorine and other chemical use, public education aimed at controlling the
introduction of household hazardous materials to the sewer system, and
water conservation.  To the extent that any of these issues have already
been addressed, the City need only reference the appropriate document in
its O&M plan.  The O&M plan must be revised as new practices are
developed.

As part of proper operation and maintenance, the draft permit requires the
City to develop a facility plan when the annual average flow exceeds 85
percent of the design flow of the plant (6.0 mgd).  This plan requires the City
to develop a strategy for remaining in compliance with effluent limits in the
permit.

C. Additional Permit Provisions

In addition to facility-specific requirements, sections IV, V, and VI of the draft
permit contain “boilerplate” requirements.  Boilerplate is standard regulatory
language that applies to all permittees and must be included in NPDES
permits.  Because the boilerplate requirements are based on regulations,
they cannot be challenged in the context of an NPDES permit action.  The
boilerplate covers requirements such as monitoring, recording, reporting
requirements, compliance responsibilities, and general requirements.

X. OTHER LEGAL REQUIREMENTS

A. Endangered Species Act

The Endangered Species Act requires federal agencies to consult with the
National Marine Fisheries Service and the U.S. Fish and Wildlife Service if
their actions could beneficially or adversely affect any threatened or
endangered species.  EPA has determined that issuance of this permit will
not affect any of the threatened or endangered species in the vicinity of the
discharge.  See Appendix F for further details.

B. State Certification

Section 401 of the Clean Water Act requires EPA to seek certification from
the State that the permit is adequate to meet State water quality standards
before issuing a final permit.  The regulations allow for the State to stipulate
more stringent conditions in the permit, if the certification cites the Clean
Water Act or State law provisions upon which that condition is based.  In
addition, the regulations require a certification to include statements of the



15

extent to which each condition of the permit can be made less stringent
without violating the requirements of State law.

Part of the State’s certification is authorization of a mixing zone.  Idaho DEQ
provided a pre-certification of the permit on June 16, 1999.  The pre-
certification authorized the use of 25 percent of the low flow as a mixing
zone.  If the State authorizes a different mixing zone in its final certification,
EPA will recalculate the effluent limitations based on the dilution available in
the final mixing zone.  If the State does not certify the mixing zone, EPA will
recalculate the permit limitations based on meeting water quality standards
at the point of discharge.

C. Permit Expiration

This permit will expire five years from the effective date.



16

REFERENCES

EPA 1991. Technical Support Document for Water Quality-based Toxics Control. 
Office of Water Enforcement and Permits, Office of Water Regulations and Standards. 
Washington, D.C., March 1991.  EPA/505/2-90-001.

Pelletier, Greg. 1996. Applying Metals Criteria to Water Quality-Based Discharge Limits.
Washington State Department of Ecology, Environmental Investigations and Laboratory
Services Program. Olympia, Washington. September, 1996.

Yearsley, J.R. 1980. Water Quality Studies of the Spokane River Between Coeur
d’Alene, Idaho and Post Falls, Idaho 1978-1979.  EPA 910/9-80-072, U.S. EPA, Region
10, Seattle, Washington, p. 53 July 1980.

Yearsley, J.R. 1989. Water Quality Studies of the Spokane River Between Coeur
d’Alene, Idaho and Post Falls, Idaho 1988. U.S. EPA, Region 10, Seattle, Washington,
In Press, 1989.



A-1

Figure A-1: City of Coeur d’Alene - Facility Location



B-1

APPENDIX B - CITY OF COEUR D’ALENE WASTE STREAMS AND TREATMENT
PROCESSES

I. Discharge Composition

In determining the pollutants present in the discharge and their maximum
concentrations, EPA considered the City’s NPDES application, effluent and
pretreatment sampling required under the 1988 permit, and additional sampling
performed by the City in December 1997 in response to a request by EPA. Table
B-1 lists the maximum concentration of pollutants reported by the City as being
detected in its discharge.  The toxic and conventional pollutant categories are
defined in the regulations (40 CFR 401.15 and 401.16, respectively).  The
category of nonconventional pollutants includes all pollutants not included in
either of the other categories.

Table B-1:  Pollutants Detected in Discharge

Pollutant Type Parameter Maximum Reported
Concentration

Conventional 5-day Biochemical Oxygen Demand (BOD5),
weekly average

50 mg/l

Total Suspended Solids (TSS), weekly
average

37.5 mg/l

pH, min - max 5.93 - 8.05

Fecal Coliform Bacteria, weekly average 5525 /100ml

Toxic Arsenic, daily maximum1 5.05 Fg/l

Cadmium, daily maximum1 0.378 Fg/l

Chromium, daily maximum1 2.06 Fg/l

Copper, daily maximum1 24.1 Fg/l2

Lead, daily maximum1 5.8 Fg/l3

Mercury, daily maximum1 0.040 Fg/l4

Nickel, daily maximum1 4.19 Fg/l

Selenium, daily maximum1 1.1 Fg/l4

Silver, daily maximum1 6.39 Fg/l

Zinc, daily maximum1 122 Fg/l5

Non-
conventional

Ammonia, monthly average 26.6 mg/l

Carbonaceous Biochemical Oxygen Demand
(CBOD), weekly average

21 mg/l



B-2

Table B-1:  Pollutants Detected in Discharge

Pollutant Type Parameter Maximum Reported
Concentration

Chlorine, daily average 4.3 lb/day

Phosphorus, monthly average 6.6 mg/l

Heat (temperature) 72OF

Footnotes
1 Metals concentrations are reported as total metals.
2 One value of 120 Fg/l was reported on 7/15/96.  This value is considered an outlier and

was not used in calculating reasonable potential or the coefficient of variation.
3 One value of 34.4 Fg/l was reported on 7/15/96.  This value is considered an outlier

and was not used in calculating reasonable potential or the coefficient of variation.
4 Because this concentration is below the method detection limit, zero was used in

calculating “reasonable potential” for this parameter.
5 One value of 222 Fg/l was reported on 7/15/96.  This value is considered an outlier and

was not used in calculating reasonable potential or the coefficient of variation.

II. Treatment Processes

Preliminary treatment:

- Flow measurement and recording
- Solids removal (bar screen)
- Dewatering and landfilling removed solids
- Preaeration/grit removal (grit chamber)

Primary treatment:

- Primary Clarification

Secondary treatment:

- Trickling filter
- Alum addition for phosphorus removal (seasonal)
- Secondary clarification
- Chlorination
- Dechlorination with sulfur dioxide
- Flow measurement

Final Discharge

- Design flow - 6.0 mgd
- Maximum effluent flow (1/93-4/98) - 3.58 mgd



B-3

- Average effluent flow (1/93-4/98) - 3.00 mgd

Biosolids (sludge) handling

- Anaerobic digestion
- Belt filter press
- Aerated static pile composting



C-1

APPENDIX C - BASIS FOR EFFLUENT LIMITATIONS

I. Statutory and Regulatory Basis for Limits

Sections 101, 301(b), 304, 308, 401, 402, and 405 of the Clean Water Act 
provide the basis for the effluent limitations and other conditions in the draft
permit.  The EPA evaluates discharges with respect to these sections of the CWA
and the relevant NPDES regulations to determine which conditions to include in
the draft permit.

In general, the EPA first determines which technology-based limits must be
incorporated into the permit.  EPA then evaluates the effluent quality expected to
result from these controls, to see if it could result in any exceedences of the water
quality standards in the receiving water.  If exceedences could occur, EPA must
include water quality-based limits in the permit. The draft permit limits reflect
whichever requirements (technology-based or water quality-based) are more
stringent.  A table of the limits that EPA is proposing in the draft permit is found in
Section V.A of this fact sheet.  This Appendix describes the  technology-based
and water quality-based evaluation for the City of Coeur d’Alene.

II. Technology-based Evaluation

The 1972 Clean Water Act required publicly owned treatment works (POTWs) to
meet performance-based requirements based on available wastewater treatment
technology.  Under Section 301(b)(1)(B) of the Act, EPA was required to develop
a performance level referred to as “secondary treatment” for POTWs.

Based on this statutory requirement, EPA developed secondary treatment
regulations which are specified in 40 CFR Part 133.102.  These technology-
based regulations apply to all municipal wastewater treatment plants and identify
the minimum level of effluent quality attainable by secondary treatment in terms
of five-day biochemical oxygen demand (BOD5), total suspended solids (TSS),
and pH.  The regulations allow carbonaceous biochemical oxygen demand
(CBOD) to be substituted for BOD5.  As requested by the City, the draft permit
contains limits based on CBOD.

In addition to the federal technology requirements, the State of Idaho has
technology-based requirements for fecal coliform bacteria for municipal sewage
treatment plants.  See section IV for a complete discussion of the limits for
CBOD, TSS, and pH.



C-2

III. Water Quality-based Evaluation

In addition to the technology-based limits discussed above, EPA evaluated the
discharge to determine compliance with Section 301(b)(1)(C) of the Clean Water
Act.  This section requires the establishment of limitations in permits necessary to
meet water quality standards by July 1, 1977.

The regulations at 40 CFR 122.44(d)(1) implement section 301(b)(1)(C) of the
Clean Water Act.  These regulations require that NPDES permits include limits
for all pollutants or parameters which “are or may be discharged at a level which
will cause, have the reasonable potential to cause, or contribute to an excursion
above any State water quality standard, including State narrative criteria for water
quality.”  The limits must be stringent enough to ensure that water quality
standards are met, and must be consistent with any available wasteload
allocation (WLA).

In determining whether water quality-based limits are needed and developing
those limits when necessary, EPA uses the approach outlined below:

a. Determine the appropriate water quality criteria
b. Determine whether there is “reasonable potential” to exceed the criteria
c. If there is “reasonable potential”, develop a WLA
d. Develop effluent limitations based on the WLA

The following sections provide a detailed discussion of each step.   Appendix D
provides example calculations to illustrate how these steps are implemented.

A. Determine Water Quality Criteria

The first step in developing water quality-based limits is to determine the
applicable water quality criteria.  For Idaho, the State water quality
standards are found at IDAPA 16, Title 1, Chapter 2.  The applicable criteria
are determined based on the beneficial uses of the receiving water as
identified in Section III of the Fact Sheet.  For any given pollutant, different
uses may have different criteria.  To protect all beneficial uses, the permit
limits are based on the most stringent of the water quality criteria applicable
to those uses (see Table C-2 in Section B.5).

B. Reasonable Potential Evaluation

To determine if there is “reasonable potential” to cause or contribute to an
exceedence of the water quality criteria for a given pollutant, EPA compares
applicable water quality criteria to the maximum expected receiving water
concentrations for a particular pollutant.  If the expected receiving water



C-3

concentration exceeds the criteria, there is “reasonable potential” and a
water quality-based effluent limit must be included in the permit.  

EPA used the recommendations in Chapter 3 of the Technical Support
Document for Water Quality-based Toxics Control (TSD, EPA 1991) to
conduct this “reasonable potential” analysis for the City of Coeur d’Alene
Wastewater Facility.  An example reasonable potential (RP) analysis for
total ammonia is found in Appendix D.

  The maximum expected receiving water concentration Cd is determined
using the following mass balance equation.

Cd = (Ce X Qe) + (Cu X Qu)  
                                Qd

where,

Cd = receiving water concentration downstream of the effluent
discharge (at the edge of the mixing zone)

Ce = maximum projected effluent concentration
     = maximum reported effluent value X reasonable potential

multiplier
Qe = design flow
Cu = upstream concentration of pollutant
Qd = receiving water flow downstream of the effluent discharge
     = Qe + Qu

Qu = upstream flow

Sections 1 through 4 below discuss each of the factors used in the mass
balance equation to calculate Cd.  Section 5 discusses the actual
“reasonable potential” calculation for Coeur d’Alene’s discharge.

1. Effluent Concentration

The maximum projected effluent concentration (Ce) in the mass balance
equation is represented by the 99th percentile, calculated using the statistical
approach recommended in the TSD.  The 99th percentile effluent
concentration is calculated by multiplying the maximum reported effluent
concentration by a reasonable potential multiplier.

The reasonable potential multiplier accounts for uncertainty in the data.  The
multiplier decreases as the number of data points increases and variability
of the data decreases. Variability is measured by the coefficient of variation
(CV) of the data.  When there are not enough data to reliably determine a
CV, the TSD recommends using 0.6 as a default value.  A partial listing of



C-4

reasonable potential multipliers can be found in Table 3-1 of the TSD.  See
Table C-2 in section 5, below, for a summary of maximum reported effluent
concentrations, reasonable potential multipliers, and maximum projected
effluent concentrations.

2. Effluent Flow

The effluent flow used in the equation is the design flow of the facility.  The
design flow used in the 1988 permit was 4.2 million gallons per day (mgd). 
The plant has since expanded, and the design flow used to calculate the
limits in the draft permit is 6.0 mgd.  For ammonia, the permit contains tiered
limits based on flows of 4.2 mgd and 6.0 mgd (see section IV.B for further
discussion).

3. Upstream (Ambient) Concentration

The ambient concentration in the mass balance equation is based on a
reasonable worst-case estimate of the pollutant concentration upstream
from the City of Coeur d’Alene’s discharge.  For criteria that are expressed